4¢*HOWARD .

Rotavator HR15

Operating Instructions & Parts List
() Manual de Utilizacion y Lista de Piezas




o ——————— -

HR15

Contents Page
Safety precautions 1
Technical specifications 5
Description 5
New machine 7
Lubrication ( new machine) 7
Attaching the Rotavator 9
Rotor and blades 11
Lubrication 12
Operating instructions 13
Operators check list 15
Parts list 17
SAFETY PRECAUTIONS
BEALERT: when you sec this symbol on a ROTA-
YATOR or in the instructions. It warns of 8 ] A

bazard which could lIead to injury.

Before use

- Ensurc operators have read and are familior with the instructions
contained in this publication.

- Consult the Tractor Manufacturer's Manual for instructions on
mounting implements and safe working methods.

- Ensure the Rolavator is standing on firm,level ground with the
parking prop in the fowered position.
Make ceriain that all guards, covers, warning labels and safety
devices arc correctly fitied and operative.

- Ensure the work area is clear of bystanders.

- Inspect the work arca 'for obstructions which may constituic a
hazard.

- Disengage all cluches and shift into neutral prior to starting the
tractor enginc.

During use

- Observe all safe driving procedures such as reducing speed on
slopes and sharp torns.
Be alert for hidden obstructions, should an obstruction be struck,
stop and check for damage to the Rotavator before proceeding.

- Avoid working on ground where there is a risk of the tractor
averturning.

- Do not cultivate across the face of slopes.

- Avoid disengaging the tractor fransmission beforc raising the
Rotavator from the ground.

After use

- Inspect the Rowmvator for damage.

- Check that all bolts, nuis and fasteners are tight.

- Carry out lubrication and maintenance as delailed in  this
publication. :

- Disengage the pto drive when transporting the Rotavator.

Always

- Wear substantial or safcty footwear.

- Avoid loosc clothing which may be caught in moving parts.

- Wear gloves when handling worn implements or parts with sharp
cdges.

- Ensurc the Rolavalor is not operated by children or untrained
persons.

- Use the Rotavator, only for the purpose for which it was designed,
tested and in accordance with the instructions contained in this
publication.

- Interpret “left” or "right” as left or right hand of the operator
when sitting on the tractor seat and facing forward.

Sumario Pigina
Normas de seguridad 1
Especificaciones técnicas 5
Descripcion 5
Migquina nueva 7 -
Lubrificacién( miquina nucva) Y AR
Enganche del Rotavator 9
Elrotor y las cuchillas 11
Lubricacién 12
Consejos de utilizacion - 13
Dificultades y soluciones ; 15
Listade piezas 17

NORMAS DE SEGURIDAD

ATENCION: & este simbplo sobre el ROTAVATOR

o ¢f manus! dc instrucciones. Advieris de un”
peligro que puede cansar accidenles.

Antes del uso

Ascgurarse de que los operadores han comprendido lns ins-
trucciones de este manual.

Consultar el Manual del Fabricante del Tractor sobre instrucciones
para montar aperos.

Asegurarse de que ¢l Rotavator descansa sobre terrene [irme y
nivelado y con el pié de aparcamiento apoyado.

Confirmar que todas lus protecciones,cubiertns y etiguetas de
seguridad estdn correclas.

Ascpurarse de que nadic se sitiie en la zona de trabajo.
Comprabar que no haya obsticulos que puedan comstituir un
peligro en la zona de trabejo.

Desconectar embragues y colocar punto muerto antes dc pongr
marcha el motor del tractor. it

Durante ¢l uso

Observar las recomendaciones de seguridad como reducir la
velocidad en las pendienies y giros cerrados:

Atencion a los obsticulos. Sise ha alcanzado un obsticulo, parar
y retirarlo y revisar el Rotavator antes de proseguir.

Evitar el trabajo en zonas donde cl tractor puede volcar.

No cultivar en los taludes en sentido transversal,

Bajar el Rotavator al suelo antes de desconectar la transmision del
tractor.

Dcspucs del uso

Revisar cualquier dafie en el Rotavator.

Aprctar tornillos,fucrcas y fijaciones.

Lubricar la miquina segiin las normas descritas en el manual.
Desconectar la iransmisidn cardin para el transporte.

Siempre

Calzar botes o calzado consistente.

Evitar ropa suclta que pueda ser alcanzada por las piezas en
movimiento.

Usar guantes para manipular piezas cortantes ( por cjemplo, las
cuchillas).

Ascgurarse de que ¢l Rotavator no es utilizado por niiios o
personas no entrenadss.

Usar ¢l Rotavator para los trabajos para los que esté disefiado )r no
para otros segiin las instrucciones de este manual.

Interpretar  "derecha”™ o "izquicrda" segun la mano derech

‘izquierda del operador semado en el tractor y mirando hacm

adelante.

\



HR15

SAFETY PRECAUTIONS

NEVER

- Touch any moving parts of the Rotavator ot patts
which may be hot from operation.

. Check oil Jevels whilst the Rolavator is nning.

- Carry out adjpstments o Tepairs to a mounied Rotava-
1or unlcss the iractor engine is stopped and the Rola-
vator firmly supporicd or lowered 1o the ground.

- Leave the tractor scai ualess the Rotavator is lowered,

" the plo drive disengaged, the pear shifl in neutral,the
brake applicd, the cogine stopped and the ignition key

removed.

PTO drive shaft guards

HOWARD PRODUCTS are supplicd with non-rotating PTO Drive
Shaft Guards which must be correetly fitted and well maintained.

BEFORE and AFTER cuch use PTO driven implements should be
aft rotates [reely in the guards, the
tly scated on the shaft
the tractor and

examined to ensure the Drive sh
guards are undamaged, securely fitied, corree
grooves and  the restraining chains attached Lo
implement.
Should the guards be broken, damaged or badly fitted the implement
must o be used until damaged parts have been replaced and/or bad

filling corrected.

Always ensurc the guard wbe
shaft’s longest working or transporl length, or jum at it’s shortesl.
Avoid damage to guards when the PTO Drive shaft is being connected
or disconnected fromn the tractor by resting it on a support.

Never allow PTO Drive Shaft guards 10 fallinto the implement or drop
to the ground; damage will almost certainly oceur.

Always ensure the sliding surfaces of the guard tubes are clean and the
guard bearing lubricated.

When replacing worn or damaged sect
tools available from the makers.
Always follow the fitting, lubrication
supplicd by the makers of the PTO Drive shaft Guard.

s do nol separale at the PTO drive

ions of the Guard, use special

y and muinienance  instructions

UNLESS CORRECTLY GUARDED
PTO DRIVE SHAFTS CAN KILL

Serial number

The serial and model number is stamped on the identification plate
attached 1o your Rotavator. For future reference record the number
below. ALWAYS quote them when ordering spare parls.

NORMAS DE SEGURIDAD

NUNCA i

— Tocar lus piczas en movimento o Jas gue se calicnian ( ‘
durante el trabajo.

. Controlar el mivel de aceite mientras s¢ brabaja con el
Rotavator.

- Operar, repamar o rogular ¢l Rotavator sin antes apoyar
1a méAquina ca ¢l suclo 0 sobre: Ingar firme,la miquina ¥
parar c} motor del tractor.

- Dejar el asicnto del tractor si el Rotavator Do csid ba-
jado, desconectada 1a toma de fuerza, en punto muerto,
con Jos frenos puestos, cf motar parado y la Tlave quitada.

Protecciones de la transmision cardan

Todos los productos HOWARD van equipados con protecciones que
no piran en la ransmisién cardan. Deben  estar correciamente
montadas y mantenidas.

Antes y después del uso del Rota
protecciones asegurindose que ¢
protecciones y que éstas estén fij
tanto al tracior come al apero.
Si las protecciones estdn rotas, dabadas o mal montadas, no debe
trubajarsc con el Rotavator husta su reparacion, sustitucidn o montaje
correcto.

Comprobar que las dos purles de lo transmisién cardan
desconectan en la posicion de maxima separacion ni se tocan cn
minima scparacion. “
Evitar que lus protecciones se estropeen al
tansmision dejindolas apoyadas sobre un soporte.
No permitir que 8 transmisién cardan caiga pues st estropearia la

vator debe revisarse el estado de las
1 eje gira libremente dentro de las
us y aseguradas medianie ln cadena

ne s

montar 'y desmontar 1a

proteccidn.
Ascgurarse de la li
proicecion y que s
piezas gastadas o estropeadas de o proteccidn,
recomendadns por el fabricante.

Seguir siempre 1as instrucciones de montaje,
miento del fabricante de las ransmisiones.

mpicza de la zona de deslizamientos de los ubos de
us cojinetes estén lubricados. Cuando se reemplacen
use lus herramientus

lubricacion y manteni-

UNA TRANSMISION CARDAN SIN PROTECCION
PUEDE CAUSAR UN ACCIDENTE MORTAL

Niimero de seric

El numero de serie de |a miquina figura en la placa de matricula fijada
en ¢l chasis. Para los pedidos de recambios son necesarias estas refe-

rencius.



Jomon 71 1

A B c D E F G
oms kgs ( )

HR 15-35 90 110 21 220 25/35 16,0—— 19,0
12,5 ——22,5

HR 15-45 115 136 27 245 25/45 21,5 —— 23,5
17,5 ——27,5

HR 15-50 130 154 30 260 30/50 26,5—1— 24,5
22,5 ——128,5

HR 15-35 140 160 33 275 35/55 26,5— 28,3
22,5 ——32,5

HR 15-60 155 179 36 290 40/55 31,5——29,5
’ 27,5 ——33,5

HR 15-65 165 186 39 305 40/60 31,5——33,5
27,5 —31,5

HR 15-70 180 204 42 320 45/60 31,5——39,5
27,5 ——43.5

HR 15-75 190 212 45 335 . 45/60 38.0—— 37,0
34,0 ——41,0

TECHNICAL SPECIFICATIONS

: MODEL TYPE
WORKING WIDTH
OVERALL WIDTH

: NO. OF BLADES
WEIGHT

: POWER HP

: MAXIMUM OFFSET

DESCRIPTION

Fig. 1 indicates asscmblies referred to in the text of this manual which

ammy QW

arc named below:

Pto drive shaft
Single speed gearbox
Side drive

: Rotor

Front square tube
Top mast

: Hull

: Trailing board
Depth control skid

—ZoTEONE>

HR 15 Rotavators are designed for 25-60 Hp tractors with Cat. 1 and
2 linknge. The drive is by a PTO shaft from o 540 rpm tractor PTO
to & single speed gearbox. A Jackshaft transmiis power from the
gearbox via the side gear train to the rotor.

An overload clutch provides protection for the transmission.

The normal tillage depth of 7-20 cm is regulated by depth control
skids.

The HR 15 Rotavators are suitable for vineyards, rowcrops and
orchards.

The machinc is ideal for primary and secondary tillage, weed control
and incorporation of materials into most 50il fypes.

ESPECIFICACIONES TECNICAS

MODELO

Al

B: ANCHO TRABAIO .
C: ANCHO TOTAL @‘ i
D: NO. DECUCHILLAS X
E: PESO

F: POTENCIA

G:

DESPLAZAMIENTO MAXIMO

DESCRIPCION

La fig. | indica los conjuntos citados en cste manual:

Transmision cardan

Cajn engranaje de 1 velocidad
Transmisidn lateral

: Rotor

Tubo chasis ceadrado

Tercer punto

: Capol o cubicrta

: Tublier o tapa Irasera

Patin control profundidad

TZOQTImoUQE >

Los Rotavators HR15 estin disefiados para tractores de 25 a 60 HP
con enganche Cat. 1 y 2. Latransmisién debe acoplarse a la tomu de
fuerza a 540 rpm. la caja de engranajes cs de una soln velocidad. EL
palier transmite ¢l movimicnto de la caja de engranajes al rotor por
medio de un jucgo de 3 engrangjes laterales. Se suministra un embra-
brague dc scguridad.

Laprofundidad de trabajo puede variarde 7 a 20 cms. por medio del
patin. i
Los Rotavators HR-15 son adecuados para vifias, cultivos en hilco “
huerta.

Es la miquinn ideal para primeras y segundas labores, eliminacion de
hierba ¢ incorporacién de materiales en todo tipo de suclos.



HR15

NEW MACHINE

PTO shaft

For transpost purposes, the PTO shafls is dismantlcd and must be
refitted as instructed below.,

- Remove the guard from the gearbox.
- Push the yoke on the gearbox shaft.
Refit the guard.

Lubrication & General

With the machine standing level ensure the following preparatory work
has been done:

1. The gearcase filled to the level plug (A) - Capacity:1 L
See fig. 2. Usc SAE 90 oil.

2. 'The gearbox filled up to the level mark in the inside rod (A).
Capacity: 1,5 1.- See fig. 3. Use SAE 90 oil.
3. All oil and grease points as indicated on p-12 lubrication. ’

4. All nuts and bolts tightened (re-tighten afier first hour's work).

SERIOUS DAMAGE CAN RESULT FROM
FAILURETO CARRY OUT THE ABOVE
PROCEDURES.

Fig.2

MAQUINA NUEVA
Transmision cardan

Para e} transporte la transmision cardan sc fia desmoniada y debe
colocarse como se indica.

- Sacar la proteccion de la caja de cngranajes.
- Colocar la transmisién sobre el cje de la cuja de cngranajes.
- Volver a colocar la proteceidn.

Lubricacién

Con ln maguina horizontal comprobar si se han hecho las siguicntes
operaciones: f

I. Llenar la caja lateral de transmision con accite SAE 90 hasta el
nivel del tpén (A).- Ver fig. 2.

2. Lilenar ln cajn de engranajes superior con aceitc SAE 90 hasta
comprobar que llega al nivel de o varilla (A). Capacidad 1.5 1.
- Ver fig. 3.

3. Engrasar todos los puntos sefialados cn la pig. 13 lubricacion.

4. Apretsr todos los tornillos y tuercas. Volver a apretar después de
una hora de trabajo. :

.
|
SI NO SELLEVAN A CABO ESTAS OPERA- 0. .

& CIONES LA MAQUINA PUEDE RESULTAR

SERIAMENTE AVERIADA.



~ rromapa

HR15

Fig.4

ATTACHING THE ROTAVATOR TO
THE TRACTOR

All the widths have dusl mounting positions i.e. central or offset to the
right. :

Offset mounting isachieved by repositionning the lower link mounting
brackets (see fig. 4).

The PTO Drive Shaft must be set to a safe working length to ensure
the male shaft does not " boitom" or scparate from the female tuve
under all conditions of usc and transparl.

To deteriminate the correct mounting position: with the Rotavator on
a firm level surface the Depth Control equipment should be adjusted
until the Gearbox input Shaft is horizontal (sce fig. 5).

Position the tractor at a distance from the Rotavator to give 150mm

(6") minimum engagement of the male half of the PTO Drive shaft in
the female be when connected to the tractor. This cstablishes the safe
working length of PTO Drive shaft for conneclion to the tractor.

Position the tractor lower link ball joints in line with the mounting pins.
Seclect a mounting bracket positions (see fig. 6) which will provide a
mounting pin hole to suit the length of the PTO Drive shaft. Connect
Ihe tractor lower links. Fit the tractor upper link and secure. Atach
the PTO Drive shaft to the tractor ensuring the quick release pin
engages the spline shafi groove. Altach the PTO Drive Shaft Guard
Chains 1o the tractor and Rotavator.

Attach stubiliser bar or check chains to limit sway 1o 50 mm (2").
Adjust tractor linkage to level the Rotavator lalerally and longitudi-
nally { sec fig. 5 and 7).

Before engaging the tractor PTO, lift the Rotavator on the hydraulic
(ift linkage until the PTO Drive Shaft attains an angle 0 40% and set the
limit stop on the hydraulic lift control quadrant (scc fig. 5).

THE PTO DRIVE SHAFT ANGLE MUST NEVER EXCEED40°.

Finally check that during transport and use the PTO Drive Shaft does
nol "bottom” or separate and that the maximum angle of 409 is not
exceeded. Should it not be possible to obtain the aforementioned
setting with your tractor, SEEK ADVICE, it may be necessury to
reduce the length of the PTO  Drive Shaft by cutting.

Depth control

The fig. & illustraies how Lo proceed Lo adjust the skidsto obtain the
required depth controf.

Fig.5

ENGANCHE DEL ROTAVATOR AL
TRACTOR

Los enganches del Rotavator pueden moverse unos 10 cm.hacia la
izquicrda para oblener un cierto desplazamiento de la méiquina hacin
la derecha (ver fig. 4).

La longitud de la transmisién cardan debe scr tal que no toque al
fondo de su alojamiento cn la posicién mis corta pero que no se des-
conecte en la posicién mis larga.

Apoyar en cl suclo el Rotavator ¢n posicion horizontul pura que el egie
que sale de 1a caja de cngranajes csté también horizontal ( ver [ AN
Laposicién del tractor debe ser tal que permita a la transmision c:m.,;‘-‘-} ‘
dar una minima longitud de ensamblaje del macho dentro de la hem-
bra de 150 mm (6"), cuando esté coneciada al tractor.

Colocar los brazos inferiores del tractor de forma que las rétulas
queden ante los enganches del Rolavator después de seleccionar In
posicion requerida (ver fig. 6) y enganchar con el pasador. Enganchar
el tercer punto y fijarlo. :

Conectar In transmision cardan al tractor asegurindosc de que ha
quedado fijada por ¢l pasador dc mmelles. Enganchar las cadenas de
proteccion al tractor y ul Rotavator.

Enganchar la barra csiabilizadora o comprobar que las cadenas no
oscilan més de 50 mm (2"). Ajustar el enganche al tractor para
nivelar ¢l Rotavator lnteralmente (fig. 7) y longitudinaimente (fig. 5).
Antes de enganchar ln transmision cardan a la toma de [uerza del
tractor, levantar el Rotavator mediante el hidriulico hasta que la
transmision cardan forme un dngulo de 40° (fig. 5) Colocar el
limitador del hidrdulico para que no sca posible una clevacién mayor.

ELANGULO DELA TRANSMISION CARDAN NO DEBENUNCA
SUPERAR LOS 40°.

Finalmenle comprobar que duranic ¢l transporte o la utilizacién del
Rolavator la transmision cardan no llega a cerrarse a tope y al
cxtenderse no sc desconecla. )
Si con su fractor no puede proceder como se ha descrito puede ser
necesario acortar la transmision cardan.
(1 f}‘.
&/

Control de profundidad

La fig. 8 indica como proceder para sjustar los patincs para obtener
la profundidad requerida.



== e

HR15

Fig.9

Fig.10

ROTOR AND BLADES

HR 13 Rotavator is fitied in the standard version with HOWARD
BLADES model P Universal ( ref. 9900 zad 9901). See fig. 9 where
the left hand blade (X) is shown. Optionally HR 15 Rotavator can be
fitted with P helicoidal HOWARD BLADES( ref. 9948 and 9949) as
shown in fig. 10 ( left band X). Usc always only ORIGINAL
HOWARD BLADES and HOWARD BLADES-BOLTS. ;

The blades must form a "scroll" patern { see fig. 11). This ensure that
they enter the seil at regular intervals to even out the load on the
transmission.

When replacing worn blades, remove one blade and fit the new one
in it place before proceeding to the next. This will ensure that the
blade "seroll” patern is mantained.

ROTOR ET LAMES

Le Rotavator HRI5 est équipé, en version standard,de LAMES
HOWARD type P équerre ( réf. 9900 et 9901).
Sur la figure 9, I lame (X) est une lame gauche.
Le Rotavator HRIS5, peut étre également équipé de LAMES
HOWARD type P hélicoidales (réf. 9948 el 9949) comme montré
en figure 10. (lame X: gauche). N'utiliser que des LAMES HOWARD
et des boulons de LAMES HOWARD d'origine.

Lorsqu’cllcs son correctement moniées, les lames doivent former une
spirale autour du rotor. Ceci assure une pénétration réguliére dans le
sol, sans a-coups pour la transmission.

Pour remplacer les lames usées, démonter une lame et fixer & sa place
la nouvelle, avant de démonter les autres. De cette fagon, le montage
-en spirale et conservé ( fig. 11).

1

ELROTOR Y LAS CUCHILLAS

El Rotavatar HRI15 en versién standard estd  cquipado 9)
CUCHILLAS HOWARD modeto P Universal (ref. 9900 y 9901).Ei:

la fig. 9 se muestran la mano izquierda (X) y la mano derecha.

Opcionalmente ¢l Rotavator puede ser equipado con CUCHILLAS
HOWARD P helicoidal ( ref. 9948 y 9949) como sc aprecia en la
fig. 10 ( mano izquicrda X). Usar siempre solo CUCHILLAS
ORIGINALES HOWARD y TORNILLOS PARA CUCHILLAS
HOWARD.

Lascuchillas deben formar una espiral ( ver fig. 11). Ello asegura que
entran en ¢l suelo & intervalos regulares para igualar la carga en la
transmision.

Cuando se cambien las cuchillas desgastadas, sucar una cuchilla y
colocar [a nueva en su lugar antes de desmontar la siguientes. Asi sc
pucde ascpgurar que la espiral se mantiene.

O ROTOR E AS FACAS

O Rotevator HR15 em versdo stundard estd cquipado com FACAS
HOWARD modcle P Universal { ref, 9900 ¢ 9901). Ver fig.9, onde
se mostram & de mio esquerda (X) ¢ a de mdo direita. Opcionaimente
o Rotavator pode ser equipado com FACAS HOWARD P helicoidais
( ref. 9948 ¢ 9949) como sepode ver na fig. 10 { mie esquerda X).
Usar scmpre FACAS ORIGINAIS HOWARD ¢ PARAFUSOS PARA
FACAS HOWARD.

As facns deven formar uma espiral ( ver. fig 11). isso garante o ,
entram no solo a intervalos repulares pera igualur o carga@:’
fransmissio. '
Quando sc mudam as facas desgastadas, tirar uma faca c colocar a
nova no seu lugar antes de desmontar a seguinte. Assim pode-se
garantir que & espiral se maniém.



e i o

‘ Tighten fastencrs

HR15

D>
<

Q &

CFS & =

(C

i
/

Fig.12

LUBRICATION

LUBRICACION

Symbols Simbolos
Daily Diariamente
Weekly Cada semana

Every 500 hours

Cada 500 horas

Top up with oil SAE 90

Verificar nivel y rellenar
con aceite SAE 90

Use grease gun

Engrasar con grasa a
presién

Drain flush and fi]]
(SAE 90)

Vacinr y rellenar
SAE 90

Apretar tornillos

1\ W D>DON

GRAISSAGE

LUBRIFICACAQ

Symboles

Simbolos

Journellement

Diariamente

Chaque semaine

Todas as semunas

Toules les 500 heures

Cada 500 horas

Remplir avec huile
SAE 90

Verificar nivel e encher
con dleo SAE 90

Graisser ( pompe &
graisse)

Lubrificar com lubrificante
a pressio

Vidanger et remplir
SAE 90

Esvaziar e volta a encher
SAE 90

Veérifier le serrege des
boulons

Apertar parafusos

12




HR15

|

Fip.13

OPERATING INSTRUCTIONS

Operational information

By simplc adjustments the HR15 will produce o range of tilths in most
soil types and handle various cultivation techniques, ¢.g. weed control,
scedbed preparation,trash and chemicai incorporation, ete.

As a general principle fine tilths are produced by a combination of
slow tractor speeds, and & lowered trailing boagd.- See fig. 13 (X).
Conversely, coarse lilths are produced by fast tractor speeds, and a
raiscr trailing board - See fig. 14 (X).

Tntermediate grades of tilth from coarse Lo fine can be oblained by:

- Adjusting the height of the trailing board which by impact
shatters the blade cut ™ clods”™ (A).

- Raised trailing boards also deposit weeds and trash on the
surface to wither, whilst lowered, trailing boards bury tursh as
well as having a levelling effect on the soil.

- Increasing or decreasing the tractor level speed which alters the
size of blade cur "clads” (A).

- Higher travel speeds may also be used for shallow work on
previously broken ground or scalping passes for weed control.

Working instructions

Set the depth control skidsto the required tillage depth (sec page 9).
Select  trial trailing board position to give the fype of tilth required.
Engage the tractor PTO and drive forward progressively lowering the
Rotavator into the ground. Procced for a shorl distance and check
whether the rtesultant tilth is satisfactory and the tillage depth is
uniform across the rotor width; if not, make the appropiate
adjustments to preduce the required tilth.

15?—:/"”!
»)
3 A

Lo

oy

%a
g

Qo
e}
%

a0

I PRTYOR T 7 <
D8 _ SR o

)
utc?
{]O <)

i)
falu) 9

CONSEJOS DE UTILIZACION

Informacién general 6) "
El Rotavator HR15 permite, mediante algunos ajustes, producir®/
amplia gama de labores cn la mayor parie de los tipos de suclos, por
cjemplo, climinacién de hierbas, preparacién de cami de siembra ¢
incorporacién de tastrojos ¥ fertilizantes quimicos.

Como regla general una lenta velocidad de avance del tractor y la tapa
trusera bajadn en el Rotavator - fig. 13 (X) producen una mixima dis-
gregacion del suclo. Por ¢l contrario una alta velocidad de avance del
tractor y In tapa trasera del Rotavator levantada producen una
granulometrin mds gruesa - fig 14 (X).

Una molienda intermedia desde ln mds pruesa a la mis [ina puede
obtencrse:

- Ajustando laaltura de la tapa trasera contra la cual son alzados
los bocados de ticrra (A).

- Al levantar ln tapa trasera los restos de las hierbus y de los

rastrojos se depositan en la superficie.
La lopa trasera complelamente bajada enticrra esos restos y
efectia una cierta nivelacion.

- Incrementande o© disminuyendo la velocidad de avance del
tractor los bocados (A) son respectivamente  mayores 0
menores.

Para trabajos muy superficiales o en (errenos sometidos previamenie
a una primera Izbor, pueden usarsc altas velocidades de avance.

Instrucciones de trabajo

Colocar los patines en la posicidn requerida segiin I profundidad
descada ( ver pig.9 ). Seleccionar una determinada posicion de la tapa
trasera y cfectuar una prucba de Unos pocos melros controlendo la
velocidad de avance. Efectuar correcciones si es preciso en cuanfg)
posicion de la tapa trasera y a In velocidad de avance. ) :



i OPERATORS CHECK LIST ALGUNAS DIFICULTADES Y SUS
| SOLUCIONES

il Insufficient Depth obtained Profundidad insuficicotc
(a) adjust depth control skids (8) ajustar patines
{b) insufficicnt power: use lower tractor gear (b) potencia insuficicnte: usar marcha de tractor mis corla
(c) gearcase on hard soil. Further passes required (c) la tapa de transmision no entra en ¢l suelo. Probar una scgunda
(d) blades "trowelling” (rolling over ground), use lower tractor pusada
! gear (d) el rotor "rueda” sobre cl campo. Disminuir la marcha del tractor
(¢) blades incorrectly mounted (e) cuchillas mal montadas
Tilth too finc Labor demasindo finn
! (a) raise trailing board (1) levantar [a tapn trasera
! (b} use a faster tractor gear (b) mayor velocidad de avance del tractor
Tilth too coarse Labor demnsindo gruesa

(1) lower trailing board (n) bajar la tapa trasera
(b) use lower tractor gear (b) menor velocidad de avance del tractor

(c) wait until soil is drier if sticks (c) siel terreno estd himedo esperar a que se seque

Blades < Balling up> with soil Las cuchillns forman panes de barro

(a) ‘ground too sticky for working ’ (a) exceso de barro. Esperar a que seque 1
i (b) raise trailing board (b) levaniar la tapa trasera Q) |
] (c) decrease tractor speed (c) disminuir velocidad de avance

Excessive hlade wear Cuchillas desgastadas

(a) replace loose or bent blades (a) recemplazarlas

Rotavator "Bumping” on Ground El Rotavator salta o vibra

(a) obstacles entrangled in blades (1) obstaculos cn las cuchillas

(b) blades incorrectly mounted with no scroll effect or blades fitted (b) cuchillas mal montadas que no forman espiral
with blunt edge leading or broken blades (c) cuchillas rotas o desgastadas

Obvious Points Diferente profundidad a un Indo

(a) ROTAVATOR not level cutting toop decp on right side: (a) verificar los patines y los brazos del tractor
- Shorten right hand tractor lift -

(b) Not overlapping - drive closer 1o last run - Pasadas no solapadas

(c) Working on hillsides - work up the slope if possible (a) trabajar mds cerca de la pasada anterior

Rotavating Trabajos cn pendicntcs

- The ROTAVATED ground should always be to the right of the (a) trabajar sics posible hacia arriba

driver. )

- ROTAVATING the filed headlands should not be carried out until Conscjos

i ;
| the "lands" have been completed. - Las pasadas trabajadas deben quedar a la derecha del tractorista
= Las cabeceras del campo deben trabajarse al final

THE ROTAVATOR SHOULD NEVER BE LOWERED EN LOS GIROS EL ROTAVATOR DEBE
WHILST THE TRACTOR 1S TURNING LEVANTARSE




I HR15
|

17

T et



HR15

O

E200600 G

18



HR15

t 102

| 3 »
! ¢ ) === 30 ot
2t . 120
122 v i Nies TG
i ) 126 : : T G119

i 137 e e 128 g

! & 7 &N

L 1 = C‘ﬂ) il
A M

19




S

HR15

PARTS LIST

'ONLY FOR:
SOLO PARA:
POUR:

S0:

N° Reference
: 000665008
1 000665009
2 000649356
3 000649360
4 000649359
5 000649358
6 000649635
7 000649335
8 000649336
9 000649337
10 000649337
1 000649379
12 (00649339
13 000649343
14 000649344
15 000649345
16 000649340
£ 00040341
¥ 000649342
19 000649347
ONLY FOR:
SOLO PARA:
POUR:
S0:
N°  Reference
. 000665000 —>
1 000640630
2 000649334
3 000649333
4 000649331
5 000649332
6 000640990
7 000649335
8 000649336
9 000649337
10 000649337
1 000649338
12 000649339
13 000649343
A%!\ 000649344
w 000649345
</ 000649340
17 000649341
18 000649342
19 000649347

LISTA DE PIEZAS

HR15-35/60

Description

U/ with clutch
U/] without clutch
Spider assy
Yoke assy
Yoke and tube
Yoke and shaft
Clutch assy
Cluich dise
Wearing disc
Friction disc
Friction disc
Clutch plate
Inner cover
Bolt

Washer

Nut

Stud

Spring

Nut

Yoke pin assy

HR15-65/75

=0. Drwelme ST

Description

U/ with clutch
U/J without clutch
Spider assy
Yoke assy
Yoke and tube
Yoke and shaft
Clutch assy
Clutch disc
Weuring disc
Friction disc
Friction disc
Clutch plate
[nner cover
Bolt

Washer

Nut

Stud

Spring

Nut

Yoke pin assy

Descripcion

Transmision c/embrague
Transmisién s/embrague
Cruceta

Conjunto horquilla
Media transm. hembra
Media transm. macho
Conjunto embrague
Niicleo

Disco desgastable

Disco friccion

Disco friccion

Plato cardan

Protector

Tornillo

Arandela

Tuerca

Espidrrago

Muclle

Tuercd

Pulsador completo

Descripcidn

Transmision c/embrague
Transmision s/embrague
Cruceta

Conjunto horquilla
Medin transm. hembra
Media transm. macho
Conjunto embrague
Niicleo

Disco desgastable

Disco friccidn

Disco friccion

Plato cardan

Protector

Tornillo

Arandela

Tuerca

Espdrrago

Muelle

"Tuerca

Pulsador completo

LISTEDE PIECES

Désignation

Cardan

Cardan avec limiteur
Croisillon

Machoire

Fourche femelle
Fourche miile
Limiteur

Plateau de cardan
Disque intermédiare
Disque de friction
Disque de friction
Plateau

Couvercle

Boulon

Rondelle

Ecrou

Goujon

Ressort

Ecrou

Pousseir de mechoire

ignation

Cardan

Cardan avec limiteur
Croisillon

Machoire

Fourche femelle
Fourche mile
Limiteur

Plateau de cardan
Disque intermédiare
Disque de friction
Disque de {riction
Plateau

Couvercle

Boulon

Rondelle

Ecrou

Goujon

Ressort

Ecrou

Poussoir de machoire

LISTA DE PECAS

Descricao

Transmissio c/embraiagem
Transmissiio s/embraiagem
Cruzela

Conjunto garfo

Medin transmiss. fémea
Media transmiss. macho
Conjunto embraiagem
Niicleo

Disco desgastdvel

Disco de friccio

Disce de fricciio

Disco cardan

Protector

Parafuso

Anilha

Porca

Espia

Mola

Porca

Botdo completo

Descricio

Transmissfio c/embratagem
Transmissiio s/embraiagem
Cruzeta

Conjunto parfo

Media transmiss. (émea
Media transmiss. macho
Conjunto embraiagem
Niicleo

Disco desgastivel

Disco de fricgio

Disco de fricgio

Disco cardan

Protector

Parafuso

Anilha

Porca

Espia

Mola

Porca

Botilo completo

20



Pteems 0 v

HR15

ra
Cl

S I S R S R
i Lt th b bhn b W= O

[ U PO T UG R % N 0 R [ T B O (S O L N I O
W = D N e =~ Th W

34

Rclerence

000640629
000328069
000649623
203031230
000061021
000640694
000640695
000640696
000640697
000649733
000649061
202071440
307212050
301212300
254080201
255510231
267055084
301210250
108061140
254080201
308140040
301214400
000328071
301210250
108061140
000640118
268060102
000640622
202070530
208001320
000640626
000640114
203026020
000640115
000640601
000640238
000640239
000640240
000649735
000649063
203026020
000640114
254080201
000640117
203031190
000640995
000069722
203031230
301208300
307208050
000640623
000069724
000061081
000640954

Description

Gearbox

End cover

Plug 1/2"

Plug 1/4"

Gasket

I/shaft hsg. HR15-35
J/shaft hsg.HR15-45

J/shaft hsg HR15-50/55
J/shaft hsg.HR15-60-65

J/shaft hsg.HR15-70
I/shaft hsg.HR15-75
QO'ring 87x95x4
Nut M 12 gripco
Bolt M 12x30
Roller brg. 30208
Roller brg. 30211
0il seal 70x55x8
Bolt M 12x25
Spring washer DIO
Roller brg. 30208
Spring washer D 14
Bolt M 14x40
Gasket

Bolt M 10x25
Spring washer D 10
Pinien

Oil seal 80x60x10
Spacer

O’ring 40x48x4
Circlip 1-80

Drive shaft

Special nut
Belleville washer
Spacer

I/shaft HR15-35
J/shaft HR15-45
J/shaft HR15-50/55.
I/shaft HR15-60/635
J/shaft HR15-70
J/shaft HR15-75
Belleville washer
Special nut

Roller brg. 30208
Crownwheel

Plug 1/2"

Rubber ring
Gearcase

Plug 1/4"

Bolt M 8x30

Nut M 8 Gripco
Y/shaft gear

Idler pear

Rotor drive gear
Spindle

Descripeion

Carter

Tapeta

Tapén nivel

Tapdn vaciado

Junta

Trompeta HR15-35
Trompeta HR15-45
Trompets HR15-50/53
Trompeta HR135-60/65
Trompeta HRI15-70
Trompeta HR15-75
Junta t6rica 87x95x4
Tuerca M 12

Tornillo M12x30
Rodamicnto rodillos 30208
Rodamiento rodillos 30211
Relén aceite 70X35x8
Tornillo M 10x25
Grower M 10
Rodamiento rodiflos 30208
Grower M 14
Tornillo M 14x40
Junta tapela

Tornillo M 10x25
Grower M 10

Pifidén conico

Retén 80x60x10
Anillo

Junia térica 40x48x4
Anillo sceger 1-80

Eje

Tuerca especial
Belleville

Distanciador

Palicr HR15-35

Palier HR15-45

Palier HR15-30/55
Palier HR13-60/65
Palier HR15-70

Palier HR15-75
Belleville

Tuerca espeeial
Rodamiento rodillos 30208
Corona cénica

Tapon de llenado
Junta tapa

Tepa lateral

Tapon de vaciado
Tornillo M 8x30
Tuerca M 8

Engranaje superior
Engranaje central
Engranaje inferior
Bulan

Désignation

Carter dc boite
Couvercle

Jauge

Bouchon

Joint de trompetic
Trompette 0,90m
Trompette 1,15m
Trompette 1,30m
Trompette [,55m
Trompette 1,80m
Trompetie 1,90m

Joint torique

Ecrou sécurité 12

Vis 12x30

Roulement 30208
Roulement 30211

Bague d'étanchéité 70x55x8
Vis 10x25

Rondelle 10

Roulement 30208
Rondelle 14

Vis 14x40

Joint de couvercic

Vis 10x25

Rondelle 10

Pignon conique

Bague d'étanchéit: 80x60x10
Enirctoise

Joint torique 40x48x4
Circlip 80-1

Arbre primaire

Ecrou

Rondelle

Entretoise

Arbre sccondaire 0,90m
Arbre secondaire 1,15m
Arbre secondaire 1,30m
Arbre secondaire 1,55m
Arbre secondaire [,80m
Arbre secondaire 1,90m
Rondellc

Ecrou

Roulement 30208
Couronne comnique
Bouchon

Joinl de carter

Carter latéral

Bouchon

Vis M 8x30

Ecrou sécurité 8

Pignon supéricur

Pignon central

Pignon inférieur

Axe de pignon central

Descrigiio

Carler

Tapete g
Tampio nivel 6\

Tampdo de esvaziamento
Junta de culatra
Trombeiz HR15-35
Trombeta HR15-45
Trombeta HR15-30/55
Trombeta HR15-60/65
Trombeta HR15-70
Trombeta HR15-75
Juntn térica 87x93x4
Porca M 12

Parafuso M 12x30
Mancal de roletes 30208
Manecal de roletes 30211
Retém de dleo 70x55x8
Parafuso M 10x25
Grower M 10

Mancal de roletes 30208
Grower M 14

Parafuso M 14x40

Junta de culatra
Parafuso M 10x25
Grower M 10

Pinhiio conico ("_ ) )
Retém de dleo 80x60x10<"-

Anilha

Junta térica 40x48x4
Anilha sceger 1-80

Eixo

Porca especinl

Belleville

Distanciador

Palier HR15-35

Palicr HR15-45

Pulier HR15-50/55

Palier HR15-60/65

Palier HR13-70

Palier HR15-75
Belleville

Porca especial

Mancal de roletes 30208
Roda de coroa

Tampio de encher
Junia tampa

Tampa lateral

Tampio de esvaziamento
Parafuso M 8x30
Porca M 8 ”"-5
Engrenagem superior Q" )il
Engranagem central
Engranagem inferior

Eixo



i
=

N

TR
[ b
|

-

HR15

=1

e e e B BN RS R S B
L= - CHEES T~ L N PUR T U N N I Y

MO D WO O o O o0 00 oo G o o 62
b B W N - O O W e ~3 & & thh &

96
97

Relerence

202070530
202074710
000640955
203026020
000640114
254080201
208001320
254080201
000640502
000640503
000649038
000640504
000649039
000640505
000649040
000640506
000009500
000009901
000009852
108071240
000061188
000640114
203026020
208001520
255011271
269065132
000640951
202023410
000640950
000640952
000665055
000640953
266545081
253072191
208102250
000665062
000640970
000328029
202030020
108061140
301210350
301214300
308140040
301212300
108081440
000640712
000640593
000640594
000640595
000640596
000640597
000640598
000640599

*¥

=3

Description

O'ring 40x48x4
O'ring 24x32x4
Spacer

Belleville washer
Special nut

Roller brg. 30208
Circlip I-80

Roller brg. 30208
Rotor HR15-35
Rotor HR15-45
Rotor HR15-50
Rotor HR15-55
Rotor HR15-60
Rotor HR15-65
Rotor HR15-70
Rotor HR15-75
Blade LH universal
Blade RH universal
Blade bolt 7/167
Spring washer 7/16"
Blade nut 7/16"
Special nut
Beileville washer
Circlip 1-110

Ball brg. 6310

Oil seul 90x65x13
Slecve

QO'ring 44x50x3
Rotor drive shaft
Stub axle

Stub axle

Brg. housing

Oil scal 45x65x8
Ball brg. 6306
Circlip E-30
Special nut M 24
Gasket

End cover

Grease nipple 1/8"
Spring washer D 10
Bolt M 10x35

Bolt M 14x30
Spring washer D 14
Bolt M 12x30
Spring washer D 12
Hull w.a, HR15-35
Hull w.a. HR15-45
Hull w.a. HR15-50
Hull w.a. HR15-55
Hull w.a. HR15-60
Hull w.a. HR15-65
Hull w.a. HR15-70
Hull w.a. HR15-75

Descripeion

Junta torica 40x48x4
Junta térica 24%32x4
Distanciador

Belleville

Tuerca

Rodamiento rodillos 30208
Anillo sceger [-80
Rodamiento rodillos 30208
Tubo rotor HRI15-35
Tubo rotor HR15-45
Tubo rotor HR13-50
Tubo rotor HR15-35
Tubo rotor HR15-60
Tubo rotor HR15-65
Tubo rotor HR15-70
Tubo rotor HR15-75
Cuchilla universal izda.
Cuchilla universal dchu.
Tornillo 7/16"

Grower 7/16"

Tuerca 7/16"

Tuerca especial
Belleville

Anillo sceger I-110
Rodamicento bolas 6310
Retén 90x65x13

Anillo

Junta torica 44x50x3
Eje rotor conductor
Eje rotor conducido
Eje rotor conducido
Alojamicento

Retén 45x65x8
Rodamiento bolas 6306
Anillo seeger E-30
Tuerca especial M 24
Junta

Tapeta

Engrasador 1/8"
Grower M [0

Tornille M 10x35
Tornillo M 14x30
Grower M 14

Tornillo M 12x30
Grower M 12

Capot HR15-35

Capot HR15-45

Capot HR15-50

Cepot HR15-55

Capot HR15-60

Capot HR15-65

Capot HRI15-70

Capot HR15-75

Désignation

Joint torique
Joint torique
Entretoise
Rondelle

Ecrou
Roulement 30208
Circlips Dia 80-1
Roulement 30208
Rotor 0,90m
Rotor 1,15m
Rotor 1,30m
Rotor 1,40m
Rotor 1,55m
Rotor 1,65m
Rotor 1,80m
Rotor 1.90m
Lame pauche
Lame droite

Vis

Rondelle

Ecrou

Ecrou

Rondelle
Circlips 110-1
Roulement 6310

Bague d'étanchéiic 90xxG5x13

Entretoise

Joint torique 44x50x3
Arbre de commande
Fusée de rotor

Fusée de rotor

Palier de fusée

Hague d'étanchéite 45x65x8

Roulement 6306
Circlips

Ecrou

Joint de couvercle
Couvercle de fusée’
Graisseur
Rondelie

Vis 10x35

Vis 10x30
Rondelle 14

Vis 12x30
Rondelle 12
Capot 0,90m
Capot 1,15m
Capot 1,40m
Capot 1,55m
Capot 1,65m
Capot [,80m
Capot 1,%0m
Capot 0,90m

Desericao

Junts tdrica 40x48x4
Junta tdrica 24x32x4
Separador

Belleville

Porca especial

Mancal de roletes 30208
Anilha secger 1-80
Mancal de rolctes 30208
Tubo rotor HR15-35
Tubo rotor HR15-45
Tubo rotor HR15-50
Tubo rotor HR15-55
Tubo rotor HR15-60
Tubo rotor HR15-65
Tubo rotor HR15-70
Tubo rotor HR15-75
Faca universal esquerda
Faca universal dircita
Parafuso 7/16"

Grower 7/16"

Porca 7/16"

Porca especial
Belleville

Anillo sceger 1-110
Rolumento 6310
Retém de 6leo 90x65x13
Anilla

Junta térica 44x50x3
Eixo rotor conductor
Eixo rotor conduzido
Eixo rotor conduzido
Encaixe

Retém de Slco 45x65x8
Rolamento 6306
Anilhn seeger E-30
Porca cspecial M 24
Junta

Tapete

" Lubrificador 1/8"

Grower M 10
Parafuso M’ 10x35
Parafuso M 14x30
Grower M 34
Parafuso M 12x30
Grower M 12
Capot HR15-35
Cupol HR15-45
Capot HR15-50
Capot HR15-55
Capot HR15-60
Capot HR15-65
Capot HR15-70
Cszpot HR15-75



HR15

Nu

101
102
102
102
102
102
102
102
102
103
103
103
103
103
103
103
103
104
105
106

3

107
108
109

110
110
111

112
113
113
114
115
116
117
118
i19
120
121
122
123
124
125
126
127
128
129
130
131
132
133

23

x

Reference

000060495
000640565
000640566
000649035
000640567
000649036
000640568
000649537
000640569
000640550
(00640600
000640601
000640602
000640603
000640604
000640605
000640606
000060495
000065577
000065566

000640616
307216050
301616130
000054463
000665064
000640585
000060495
000640195
000665063
000649588
307216050
000640597
000649586
301214400
307214050
000640593
307212050
301412350
000640592
307214050
301214400
000649378
000640710
000649374
307216050
301216600
000640708
301212300
307212050

Description

Clip pin

Pin T/B HR15-35

Pin T/B HR15-45

Pin T/B HR15-50

Pin T/B HR15-55

Pin T/B HR15-60

Pin T/B HR15-65

Pin T/B HR15-70

Pin T/B HR13-75
Trailing board HR13-35
Trailing board HR15-45
Trailing board HR15-50
Trailing board HR15-55
Trailing bonrd HR15-60
Trailing board HR15-65
Trailing board HR15-70
Trailing board HR15-75
Clip pin

Slceve

Draw pin

Modcls til 3/91
Models from 4/91

Slecve

Nut M 16 gripco
Bolt M 16x130
Sleeve

Sleeve

Mounting plate
Clip pin

Lifting pin
Lifting pin
Elastic pin

Nut M 16 gripco
U bolt

Stand w.a.

Bolt M 14x40
Nut M 14 gripco
Top mast arm
Nut M 12 gripco
Bolt M 12x33
Support arm top mast
Nut M 14 gripco
Bolt M 14340
Skid w.a.

Support platc w.a.
Skid w.a.

Nut M 16 gripco
Bolt M 16x60
Backplate w.a.
Bolt M 12x30
Nut M 12 gripco
Only for USA

Descripcifn

Clavija

Pasador bisagra HR15-35
Pasador bisagra HR15-45
Pasador bisagra HR15-50
Pasador bisagra HR15-55
Pasador bisagra HR15-60
Pasador bisagra HR15-65
Pasador bisagra HR15-70
Pasados bisagra HR15-75
Tablier HR15-35

Tablicr HR15-45

Tablier HR15-50

Tablier HR15-55

Tablicr HR15-60

Tablicr HR15-65

Tablier HR15-70

Tablier HR15-75

Clavija

Distancindor

Pasador

Modclos hasta 3/91
Meodclos desde 4/91

Distanciador
Tuerca M 16
Tornillo M 16x130
Distanciador
Distancindor

Brida de enganches
Clavija

Pasador

Pasador

Pasador eldstico
Tuerca M 16
Abarcon

Pata apoyo
Tornillo M 14x40
Tuerca M 14
Miistil

Tuerca M 12
Tornille M 12x35
Soporte mistil
Tuerca M 14
Tornillo M 14x40
Patin izquicrdo
Placa base derecha
Patin derccho
Tuerca M 16
Tornillo M 16x60
Placa base izquicrda
Tornillo M 12x30
Tuerca M 12

Désignation

Goupille & anncau

Charniére de tablier 0,90
Charniére de wblier 1,15
Charniére de tablier 1,30
Charniére de tablier 1,40
Charniére de tablier 1,55
Charnitre de tablicr 1,65
Charniére de tablier 1,70
Charniére de tablier 1,90

Tablier 0,90m
Tablier 1,15m
Tablier 1,30m
Tablicr 1,40m
Tablier 1,55m
Tablier 1,65m
Tablicr 1,80m
Tablicr 1,90m
Goupille & anncau
Bague d’axe
Axc

Modtles jusqu'a 3/91
Modéles A partir 4/91

Bague d’axe
Ecrou 16

Vis 16x130
Bague d’axe
Bague d'axe

Bride

Goupille 4 anncau
Axe

Axe

Goupille

Ecrou 16

Etrier 16
Béquille

Vis 14x40

Ecrou 14

Bras de potence arriere
Ecrou 12

Vis 12x335

Bras de polence avant
Ecrou 14

Vis 14x40

Patin gauche
Flasque droit
Patin droit

Ecrou 16

Vis 16x60
Flasque gauche
Vis 12x30

Ecrou 12

Descrigao

Cavilha

Chaveta dobradiga HRIYV‘ :
]

\
g

Chavela dobradica HRIY

Chaveta dobradica HR15-50
Chaveln dobradica HR15-55
Chaveta dobradiga HR15-60
Chaveta dobradica HR15-65
Chaveta dobradica HR15-70
Chaveta dobradiga HR15-75

Tablier HR15-35
Tablier HR15-45
Tablier HR15-50
Tablier HR15-55
Tablier HR15-60
Tablicr HR15-65
Tablier HR15-70
Tablier HR15-75
Cavilha

Bucha

Chavela

Modelos at€ 3/91
Modclos desde 4/91

Bucha

Porca M 16
Parafuso M 16x130
Bucha

Bucha

Brida de engates
Cavilha

Chaveta

Chavetn

Chaveta cldstico
Porca M 16
Bragndeira

Pé de apoio
Parafuso M 14x40
Porca M 14
Mastro

Porca M 12
Parafuso M 12x35

- Suporte mustro

Porca M 14
Parafuso M 14x40

-Patim esquerdo

Placa base direita
Patim direilo

Porca M 16
Parafuso M 16x60
Placa base esguerda
Parafuso M 12x30
Porca M 12




IR RS e At st ey

HR15

N®

134

'35
l-l|
Q y-

137

HR 15 ncw version

138
138
138
138
138
138
138
138
139
140
141
142
142

42
o2

Refercnce

000649584
307210050
301210250
000649373

PARTS

000665751
000665752
000665753
000665754
000665755
000665756
000665757
000665758
000665747
000640971
000665740
000665769
000665770
000665771
000665772
000665773
000665774
000665775
000665776
000665778

Description

Clutch cover w.a.
Nut M 10 gripco
Bolt M 10x25
Adjusting bar

PIEZAS

HR 15 nucva version

Rh.side plate -HR15-35
Rh_side platc HR1545
Rh.side plate HR15-50
Rh.side plate HR15-55
Rh.side plate HR15-60
Rh.side platc HR15-65
Rh.side plaic HR15-70
Rh.side plme HR15-75
Support plate w.a.
Gearbox

Top mast support w.a.
Hull HR15-35 w.a.
Hull HR15-45 w.a,
Hult HR15-50 w.a.
Hull HR15-55 w.a.
Hull HR15-60 w.a.
Hull HR15-65 w.a.
Hull HR15-70 w.a.
Hull HRI5-75 w.a.
Cover

Descripeion

Protector embrague
Tuerca M 10
Tornillo M [0x23
Cremallera

PIECES

Doble trompeta HR15-35
Daoble trompeta HR15-45
Doble rompeta HR15-50
Daoble trompeta HR15-55
Doble rompeta HR15-60
Doble trompeta HR15-65
Doble trompeta HR15-70
Daoblc trompeta HR15-75
Placa derecha

Carter

Torreta

Capot HR15-35
Capot HR15-45
Capot HR15-50
Cupot HRI15-55
Capot HR15-60
Capot HR15-65
Capot HR15-70
Capot HR15-75
Prolector

Désignation

Proiccteur d’embrayage
Ecrou 10

Vis 10x25

Pied de réglage

HR 15 nouveau version

Double trompene 0,90m
Double trompeue 1,15m
Double rompene 1,30m
Double trompette 1,40m
Double trempette 1,55m
Double trompette 1,65m
Double rompente 1,70m
Double trompette 1,90m
Flasque droite

Carter de boite
Potence

Capot HR15-35
Capot HR15-45
Capot HR13-50
Capot HR15-55
Capat HR15-60
Capot HR15-65
Capot HR15-70
Capot HR15-75
Protecteur

Descricio

Protector cmbraingem
Porca M 10
Parafuso M 10x23

Barra de ajuste

PECAS

HR 15 pova versio

Doble trombeta HR15-35
Doble wrombeta HR15-45
Daoble trombeta HR15-50
Doble trombeta HR15-55
Doble trombetn HR15-60
Doble rombeta HR15-65
Doble wrombeta HR15-70
Daoble trombeta HR15-75
Placa direila

Carter

Torreta

Capot HR15-35
Capot HR15-45
Capot HR15-350
Capot HR15-55
Capot HR15-60
Capot HR15-65
Capot HR15-70
Capot HR15-75
Protector

24



HR15

O0EZIZIOE  BTO DECOLOTOT 90 000599000 2 LEEGYOD00 600 $690v9000  §T0 9050v2000  TLO

QOETIZIOE  TEI OZO0EQZOZ €60 SELGYODOD 640 LEEEYO000 010 +690V9000  STO0 $0s0v9000  TLO

OSEOITICE €60 OTPEZOIOT VRO EELGYIO0O SO0 LEEGPO000 600 0£00PO000 100 y0SOPS000  TLO

0STOITIOE  T£0 OPrPI80801 660 CEO6YO000 900 OEE6YI00 800 6T90b9000  0Z0 £0S0Y9000  TLO

0STOIZIOE  9E! OPTILOS0T 9.0 £796b9000  TZIO OEEGFO000 800 9T90V9000 PO T0S0PB000  TLO

0STOITIOE  8€0 OP1I90801  ££0 8RC6YO000  PTI CEE6PO000  LDO £790V9000 090 0bTOr9000  6¥0

OOEB0TI0E 850 OPI150801  6£0 08C6F9000  LII CEE6HO0C0  LOO TTO0P9000  TPO 6ETOFH000 60

TEIS9069T 780 OF1100R0T 60 $AC6YI000  PEI PEEGYOO00  TOO 9[o0¥9000  LOI 8£T0¥9000  6F0

701090897 10 BLLSIO000  £t1 LES6YO000  TOI EEE6FH000 €00 9000t9000 €01 S610v9000  EII

180650/9Z  1£0 910599000 TPl 6L£6v5000 110 TEE6LO000 500 S000pD0D0  EOI B110F9000 OO

1805b509Z 880 CLLS99000  T¥l 2LE6p9000  9TI [£E6F9000  $00 $090¥9000 €01 L110¥9000  £50

1ET0IES5T  OE0 PLLSO9000  THI PLEGFID00 8T £906F9000  6V0 £090Y9000 €01 €110v5000 %0

[LZI1065T 180 €LL599000  E¥I ELEGYO000  LET 190649000  §TO 7090t9000 €01 PLIOYS000 15O

OPOOYIBOE  L6D 10T080YST 140 TLLEBO000  TH] 09E6Y9000 €00 0POGYO000  TLO 1090v9000  6¥0 v110P9000  9%0
OFOOFIS0E  S€0 102080VST TS0 TLLSOO000  Tbl 6SE6F0000 YOO SE06FO000  TLO 1050V0000 €01 viIOvo000 890
0S00TZLOE  BOI 107080457 ¥EO 0LLS99000  THI 8SE6HO000 SO0 8E06FU000  TLO 009059000 €01 pI109000  BLO
0S0OITLOE  6T1 107080FST 690 691599000  THT OSE6PO000  TOO 9E06F0000  ZTOT 66509000 001 10872000 LeO
0SOOTELOE  STI 10Z0ROKST  6Z0 961600000 81 LYEGKO000 610 SEOGPI000  TOI 865019000 001 69087£000 170
0SOPITLOE 611 161TLOEST 680 151599000 8¢l SPEGPI0DD  S10 G660YS000  SSO L6S0FO000 911 6TOBTEQOO0 760
0SOPITLOE  ¥TI 0STZOIROT 060 951600000  BEL SPE6FO000 510 066009000 900 LESOFI000 001 PZL69000D 150
0S0TTTLOE  EEI 0ZS10080Z 080 SCLSO0000  BEI PYEGPOD00 P10 1L6079000  OF1 965019000  00I CTL690000 950
050TIZTLOE  1TT 0TEI0080T  OLO pSLS00000  REl PPEGYO000  FI0 0L60¥9000 160 S650¥9000 001 LLSSO0O00 501
0SOZIZLOE  LTO 0TEIOOROL  #H0 £5.500000  BEI EPEGPOOO0 €10 SS60FD000 990 v6SOYS000 001 995650000 901
0SODITLOE  SET 0£TIE0E0T €20 T6L599000  REl EPEEFO000 €10 pS60FO000  £90 £650b9000 001 881190000  LLO
0SOBOTLOE 650 OETIEOE0T LSO 15L899000  8El THE6YO000  BIO £560V9000 L8O £650¥0000 0TI 180190000 T90
0E191910E 601 OGIIE0E0T %50 LPLE9D000  6ET TPE6FO000 810 7S60¥9000 980 T650FO000  £TI 120190000 %20
psETIPlOE  TEl 0Z09ZOE0T  LPD 0PLS99000 141 IPEGPR000  LI1O 156099000  £80 S8SOV9000 111 £6v090000  Z1I
009917108 OET 0Z09TOS0T  0SO ¥90599000 011 1+E6Y9000  LIO 0560b9000  S80 6950v9000 201 §6v090000  ¥OI
00FYIZIOE  STI 0T09T0E0T 190 £00599000 €11 OPEGYI000 910 T1L0P9000 001 8950¥9000 201 £6¥090000 101
00FP1TIOE 811 0T09T0£0T  6LO 790599000 060 6£E6YI000  TIO 01LOFOO00 LTI L9SOF9000  TOI €9PPC0000 011
COFFIZIOE  9€0 OILYLOTOT 90 €60599000 980 GEE6YOD00  TIO 80L0¥9000  1€I 0050F9000  TOT 106600000 L0
QOEFITIOE 960 OFb1LOZOT 920 60099000 100 REE6YI000 110 L690YB000  $T0 $950¥5000  TOI 006600000  ££0
QUETITIOE  B60 OESOLUTOT  €bO 300599000 = LEE6FD000 010 96009000 570 0550v9000  £01 TERE00000 L0
22021917y oN 20u219]9H  oN IWIINIY oN 200213)3Y N 2u219)94  oN 9UIJY oN AMABTY N
ODIIHWNN dDIANI XHAANI TVOIIINNN

25



HR15

HOWARD ROTAVATOR, S.A.

Finish his liability when the negligance or modification is promoted in the Rotavator and no care with all
safety guards. ‘
“”sse hace responsable del mal uso y modificacién sin previa autorizacioén, asicomo prescindir de las piezas

de seguridad que lleva el Rotavator.

Ne prend pas sous sa responsabilité le mauvais usage, les modifications sans autorisation préalable, et la non-
utilisation des piéces de sécurité que comporte le Rotavator.

Nao se responsabiliza pela sua mé utilizagdo e modificagdo sem prévia autorizacio, nem pelo facto de se
prescindir das pecas de seguranca do Rotavator,

26



Rotavator HR15

PRIiNTED [N SPAIN 5/95

i

Howard Rotavator, S.A.
Carretera Granollers

a Gerona, km. 1,5
Apartado 246 - Granollers
Barcelona

Spain

Phone: +93 8492622

Fax: +93 8493577

Howard S.A.

Avenue de |la Coapération
Zl| -BP33

F-86200 Loudun

France

Phone: +33 49 981840
Fax: +33 49 985673
Telex: 790115

Howard
Maschinenfabrik GmbH
Pastach 3229

D-6120 Michelstadt
Gearmany

Phone: +49 6061 761
Fax: +49 6061 76216
Telex: 4191619

Lemken Tri-Ag Ltd
Wymondham

Norfolk NR18 9LR
England

Phone: +44 953 605151
Fax: +44 953 607818
Telex: 97186

Nordsten

Gyrovej 1-5

DK-7800 Skive
Denmark

Phone: +45 97 52 15 00
Fax: +4597 51 07 43
Telex: 66725

Howard Alatpertanian Sdn. Bhd.
P.O. Box 8

68107 Batu Caves

Selangor Darul Ehsan

Malaysia

Phone: +60 3 6186677

Fax: +60 3 6188844

Telex: 30535

Howard

1434 Third St. Suite 2B
NAPA - CA 94559
usa

Phone: +707-226-6763
Fax: +707-226-7063

THRIGE AGRO GROUP



